“Sample (s): Customer Supplied" TEST REPORT
ATLAS TESTING/.LABORATORIES, INC:

9820 6th Street, Rancho Cucamonga, CA 91730 909-373-4130 FAX 909-373-4132
TW PO#22-13895 DATE: 06/02/2022
ATL# 256928
CLIENT: TMS TITANIUM HT# 0-21-0914
ATTN: QUALITY CONTROL .100" THK X CORNER TEST PC
12215 KIRKHAM RD. STE# 300 QTY: 1

POWAY, CA 92064

ALLOY: 6Al4V GRADE 5 Ti (COND. A) SPEC: ASTM-B265/20A

1'_—-_'*_,__,_..—.——_'___.__—_'—‘—

WMECHANICAL TEST, METHOD ASTM-E8/21

INSPECTION VIELD (2% OFFSET]  ULTIMATE ELONGATION (4D)
VISUAL ACTUAL ACTUAL ORIG. [OC. OF
SPE%MEN TEMP |INSPECT Toﬁf‘k v(\)/:EI?H 223‘ LOADIN| ksi |LoADIN|- kst | GAGE ’E?LL;’:‘;L PERCENT | FRACTURE
OK? LBS 1BS LENGTH (A)
L RT ok | 51020| 0500 |00510| 6763 | 133 | 7312 | 143 | 200 | 0.250 13 1
REQUIRED, MINIMUM: 120 130 10

Strain Rate: 0.005 inch per inch per minute; Elongation calculated after fracture. ATE# 508

(A) 1 = Center Fracture; 2 = Outer Quarter Fracture; 3 = Fractured @ Gage Mark; 4 = Fractured @ Radius; 5 = Material Flaw/Defect
s =

CHEMICAL ANALYSIS: (% BY WEIGHT)
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Method: ASTM-E1086/14 MOD ATE# 202 OES-ARL . STD'S: NBS654B, IARM175C

*Method: ASTM-E1447/09(2016)  ATE# 200 STD'S: 502-891, LOT0749 *by inert bas fusion
Method: ASTM-E1941/10(2016) ATE# 200 STD'S: AR591 **by combustion
***Method: ASTM-E1409/13 ATE# 207 STD'S: AR641, LOT321D ***by inert gas fusion

REMARKS; Material, as tested, conforms to requirements.
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ATLAS TESTING SUBMITS THIS REPORT AS THE CONFIDENTIAL PROPERTY OF OUR CLIENT, REPRODUCTICN IS AUTHORIZED, BUT ONLY IF IN FULL. THE
RECORDING OF FALSE, FICTITIOUS OR FRAUDULENT INFORMATION TO THIS REPORT MAY BE PUNISHABLE UNDER FEDERAL LAW. STATEMENTS OF

CONFORMITY ARE BASED ON THE SIMPLE ACCEPTANCE DECISION RULE.

Page 1 of 1



